

Certificate of Analysis

INVOICE DATE: 2021/03/26
INVOICE NO.: MJ13044935

志陽工業股份有限公司
TUS YANG INDUSTRIAL CO., LTD

We hereby certify that following commodity have been duly inspected by us and found to be in full conformity with our standard of quality.

產品名稱: PA-717C

批次: 21Q213181

Result of Inspection:

檢驗項目	單位	檢驗結果	檢驗方法
流動係數 MVR220°C×10kg Mel t Index MVR220°C×10kg	cm ³ /10mi n	17. 200	ISO 1133
拉力強度 - TSy (50 mm/min) Tensi l e St rengt h Yi el d (50mm/ min)	MPa	45. 000	ISO 527
拉力強度- TSb (50 mm/ min) Tensi l e St rengt h Break (50 mm/ mi n)	MPa	32. 700	ISO 527
拉力強度 - EL (50 mm/ mi n) Tensi l e El ongat i on (50 mm/ mi n)	%	79. 000	ISO 527
Charpy Impact Charpy Impact St rengt h	KJ/ M2	26. 200	ISO 179

-----The End-----

JUDGEMENT: OK